

# Azo-test application form

Ver.6 since 16-11-2015

Ref No. :

Reception date:

Order#:  DJP 16

Delivery date:

General Incorporated Foundation-Nissenken Quality Evaluation Center

Nissenken Quality Evaluation India Pvt Ltd

Request the publication of test report of following test.

F-209, E.P.I.P, Sitapura Industrial Area, Jaipur-302022, Rajasthan, India

<b>Applicant info</b>	Address	
	Tel	Email
	Company Name	
	Dept.	Person Incharge : 担

<b>Payer info</b>	Address	
	Tel	Email
	Company Name	
	Dept.	Person Incharge : 担

<b>Form A Please fill in Form A :</b>			
Style No. :	Product Name:	Sample qty:	Fiber contents:
Country of Destination:	Color No. :		
Buyer Company:	<input type="checkbox"/> <b>FABRIC TEST:</b> <input type="checkbox"/> <b>PRODUCT (GARMENT) TEST:</b>	Return the remaining sample: <input type="checkbox"/> <b>YES</b> <input type="checkbox"/> <b>NO</b>	
Buyer Standard:	<b>1 Test all parts /colorants</b> <input type="checkbox"/> <b>2 Test only parts/colorants specified below</b> <input type="checkbox"/> <b>Name of parts/ colorants :</b> <input style="width: 200px;" type="text"/>	Number of Test Reports:  Number of Certificates( For Japan only):	

<b>Form B Please fill in form B with ✓ in case there is no standard specified.:</b>		
Test Name	Testing Standard	No. of samples
<b>Certain Aromatic Amines ( Azo Test )</b>	Europe :                      EN 14362-1,3 <input type="checkbox"/>	
	Japan :    JISL 1940-1, 3 <input type="checkbox"/>	
	China :    GB/T 17592, 23344 <input type="checkbox"/>	
	Others ( Please Specify) <input style="width: 150px;" type="text"/>	

**NOTE:**

1 For Garments, the testing parts shall be claimed first

2 For the samples with same material but different colors, no more than three colors can be mixed together in one test. If you have special request, Please mention the same in Reference column below. But in the situation above, once the result is over 1/3 of the limit value, the confirmation test needs to be carried out.

3 For the printing part of textiles and garments, we should mix them in the same percentage

4 The weight of the specimen is 10g and report will be issued after 5 Working days

**Reference:**

We request the above testing services and agree that all testing will be carried out subject to Nissenken Quality Evaluation (India) Pvt Ltd scale of charges and turnaround time as set forth in the current price list.

**DATE:**

**AUTHORIZED SIGNATURE:**